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Conducted Spurious Emission

LTE Band 26 / 1.4MHz
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LTE Band 26 / 3MHz
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LTE Band 26 / 5SMHz
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LTE Band 26 / 10MHz
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30.000 MHz 815.000 MHz 100.000 kHz 813.60181 MHz -57.07 dBm -44.07 dB 30.000 MHz 815.000 MHz 100.000 kHz 800.20858 MHz -57.90 dBm -44,90 dB
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LTE Band 26 / 15MHz
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0130
40 Normal Voltage 0.0005
30 Normal Voltage 0.0133
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0123
0 Normal Voltage 0.0031

PASS
-10 Normal Voltage 0.0116
-20 Normal Voltage 0.0108
-30 Normal Voltage 0.0061
20 Maximum Voltage 0.0134
20 Normal Voltage 0.0000
20 Battery End Point 0.0111

Note:
1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =53 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.64 5.71 6.55 PASS
TEL : 886-3-327-3456 Page Number : A38-1 of 25

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 38/ 20MHz / QPSK LTE Band 38/ 20MHz / 16QAM
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26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 488 | 482 | 981 | 9.81 | 14.24  14.30 | 18.90 | 18.78

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |64QAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH - - - - 4.89 - 9.59 - |1415| - 1878 -
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LTE Band 38
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LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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MI[1] 5.66 dbm)| MI[1] 13 dBm|
2.5953600 GHz 580 GHz
= ndB 26.00 dB @ nd 26.00 dB
o “h N Pl f At Y 18901000000 M+ 104 f sl ok B 18781000000 MHz
J Q factofY | 137.3 [ Q factor 138.3]
o T 0 {
-1 d T - 10 di 4
| \ i
20 d - - 20 d -
! \ ’
o A oY Wk WA VoV Vi a0 2 o
g Pl A 3 E t LY KA Y e
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.50536 GHz 15.66 dam nd8 down 18.901 MHz ML 2.505558 GHz 13.43 dam nd8 down 18,781 MHz
T 1 2585689 GHz -9.11 dBm nd8 26.00 dB TL L 2,585669 GHz -12.71 dBm n 26,00 d8
T2 1 260459 GHz -10.58 dém Q factor 137.3 T2 1 2.604471 GHz -13.17 dém Q factor 138.3
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 13,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13,10 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.05 dBm) ™M1[1] 17.51 dBm)
2.59615900 GHz bt 2.5991420 GHz
= nof? 26.00 dB @ nde 26.00 dB
104 It Pt el B A 4.885000000 MHz % P WA - C 0.590000000 MHZ|
- O factor A 531.4) Q fackor 270.4)
0 di H
. [
04 T
2 / \
20 d /, v N
-30de ) - Y Ty A
Y VYN PRVl W Y W ] Uaatd A
-40 df
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.596159 GHz 14.05 dam nd8 down 4.885 MHz ML 2.593142 GHz 17.51 dBm ndB_down 9,59 MHZ
TL 1 2,592562 GHz -12.30 dbm nd8 26.00 dB TL L 2.550205 GHz -6.89 dBm nd8 26.00 dB
T2 1 2,597448 GHz -11.78 d8m Q factor 531.4 T2 1 2.599795 GHz -7.80 dBm Q factor 270.4
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 13,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,10 db = RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Moede Auto FFT o Att a0 dE SWT 185y @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.80 dBm)| MI[1] 13.57 dBm
2.5935310 GHz 2.5926020 GHZ]
20 20
. nd 26.00 dB nd 26.00 dB
d Pl S NAYA! AR B-grff RSy YOS 14.146000000 MHz| " pBY . 18.781000000 MHz
W f ¥ G fhdtor | 183.3 e f S 7 ARGk l 138.0)
i | i
o r 0
\ i
104 | - 104 — |
] \ f f
204 : "\ 20d L
\ { N
a0 . - | Y
AN o Rl P
e (o o L S WA
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,503531 GHz 14,80 dam nd8 down 14,145 MHz ML 2502602 GHz 13.57 dam nd8 down 18,781 MHz
T 1 2,587927 GHz -10.53 dBm nd8 26.00 dB TL L 2,585529 GHz -12.86 dBm 26,00 d8
T2 1 2,602073 GHz -11.71 d8m Q factor 1B3.3 T2 1 2.604311 GHz -14.30 dBm 138.0
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 446 | 448 | 901 | 9.07 | 1352 | 13.43 | 17.90 | 17.82

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM| - |64QAM| - |64QAM| - 64QAM - |64QAM - |64QAM| -
Middle CH - - - - 4.46 - 8.99 - | 1346 - | 1790 -

TEL : 886-3-327-3456 Page Number : A38-6 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 38

Ref Level 30.00 cbm  Offset 13,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13.10 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.71 dBm) ™M1[1 15.65 dBm)
" 9438100 GHz 7900 GHz
= N c B ) 5544456 MHz @ 4476 MHz
N O e A T a I L A
10 di /\ 10 d i ol _’\ ha el i WP
/ | { |
od 0 d
! { 4
10 d " -10 di -
] \ |
20d / 204d |
= i Y © L
~ A ol £ , A Wa
L300 7= Y =30 a7 T s
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504381 GHz 16.71 dam ML 2.505179 GHz 15.65 dam
T1 1 2,5927622 GHz 9.51 dBm Oce Bw 4,455544456 MHz T1 L 2.5927622 GHz .96 dBm Oce Bw 4,475524476 MHz
T2 1 2.5972378 GHz 10.57 dam T2 1 2.5072378 GHz 8.30 dam
L I 4 [S JL 4 -
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 13,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,10 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
1 5 dBm)| ™M1[1] 17.10 dBm)
- m 2.5931820 GHz - 1 2.5940610 GHZ]
N 9.010080011 MHz T~ ~ By 9.070929071 MHZ
P Vv e A P L
10d v 104
/ 1 {
od i '\ 0 di "
! | { |
-10 7 T -10 df T
] \ ] \
20d e —— A 20d 5
A AT B N R \
-3 -0 S -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503182 GHz 17.35 dam ML 2.504061 GHz 17.10 dam
T1 1 2,5904645 GHz 11.02 dBm Oce Bw 9.010985011 MHz T1 L 25004446 GHz 11.71 dBm Oce Bw 9.070929071 MHz
T2 1 2.5994755 GHz 11.10 dam T2 1 2.5995155 GHz 9.49 dam
L I 4 - [S JL 4 -
3 : 6: : 2 s6:
Spectrum vectrum
Ref Level 30.00 cbm  Offset 13,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,10 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.44 dBm) 15.07 dBm)
2.5944610 GHz 2.5991360 GHZ]
= o e 3.516483516 MHz @ . 13.426573427 MHz
& A N Sy ", T
g v |/ W = el e 104 : o g™, 5
[ ] |
i L A }
a o
] i 1
10 d - -10 di
T 7 T
/ \
204 ] 20d +
AV Ve . o i IR i EVSe
e Ay = | -a6.d 7 AR i =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504461 GHz 16.44 dBm ML 2.509136 GHz 15.87 dam
T1 1 25862268 GHz 10.26 dBm Oce Bw 13.516483515 MHz T1 L 2,5852567 GHz 10.98 dBm Oce Bw 13.426573427 MHz
T2 1 2.6017433 GHz 10.53 dam T2 1 2.5016833 GHz 9.32 dam
L I 4 [S JL 4 -
at 6:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 38

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 13,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,10 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 15.19 dbm)| MI[1] 14.56 dBm
- 2.5957190 GHz - 2.5923230 GHZ]
. " ¥ Occ B . 17.902097902 MHz Occ B 17.822177822 MHz
- el A b AL Ang ; 04 e peltnmara Jofle
o / . y [
| ‘ *
104 { L 10 d f
7
20 d - 20 d f
I f e N / L,
i N Py £ . ac oA A S e
L | £33 Ham W Y S v
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505719 GHz 15.19 dam ML 2.502323 GHz 1456 dam
T 1 2,586049 GHz 10.66 dBm Oce Bw 17.902087502 MHz TL L 2,586049 GHz 8.90 dBm Oce Bw 17.822177822 MHz
T2 1 2.603951 GHz 9.09 dam T2 1 2.5038711 GHz 8.09 dam

L I ]

L U ]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 13,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13,10 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.21 dBm) ™M1[1] 15.97 dBm)
9631900 GHZ . 2.5929620 GHZ]
= 5544456 MHz @ o : Bw £.991008991 MHZ
reahy - b it
104 = ALl 104d e A,
I |
04 4 a i \
7 i |
10 df f 10 d I’ |\
20 d f‘ 20 di \
/ /
= -30 degm,
A r / Yy - N aavasy N A
L L Y Wt V]
“anf -40 d
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596319 GHz 14,21 dBm ML 2.502962 GHz 15.97 dam
T 1 2,5927722 GHz 6.66 dBm Oce Bw 4,455544456 MHz TL L 25004645 GHz 10.52 dBm Oce Bw £.991008991 MHz
T2 1 2.5972278 GHz 7,64 dam T2 1 25994555 GHz 8.71 dam
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 13,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,10 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
2.64 dBm)| ™M1[1] 1
2.5945200 GHz 2.509 }
= 13.456549457 MHz @ 1 17.902097902 MHz
¥
fomerrm gl A p S P O
? = w T e P Sl AV i
} A [
» ’ |
L 04 f 1
4
! i I
20
{ | \
[ R . P
50 d S0 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50452 GHz 12.64 dam ML 2589565 GHz 13.23 dam
T 1 2,5862067 GHz 8.73 dBm Oce Bw 13.456543457 MHz TL L 2,586049 GHz 8.40 dBm Oce Bw 17.902097902 MHz
T2 1 2.6017433 GHz 8.71 dam T2 1 2.503951 GHz 8.55 dam

L I ]

TEL : 886-3-327-3456 Page Number 1 A38-8 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum oz ||| Spectrum v
Ref Level 30.00 dBm  Offset 17,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 17.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. ; ; AkS Line _§PURIQUIS_LINE_ABS PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, ” 20 GBH‘.‘P & S
10 dém ” 10 dem -
0da J l 0 dem
-10 dBm 1 -10 dBm ]
SPURIOUS_LINE_ABS I H “
20 dem J ]‘ 20 dim u'
-30 dBm -30 dBm i¥
RTrAT
40 dém " ] TN L ;J M -fdem s = v v | ™ I
50 dem a0 ik
=60 cBm; -60 dem:
Start 2.545 GHz 6003 pts Stop 2.575 GHz ||| Start 2.615 GHz 6003 pts Stop 2.645 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2545 GHz 2.560 GHz 1.000 MHz 2.56866 GHz -30.13 dém -17.13 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61962 GHz 21.57 dBm -8.43 db
2:569 Gz 2.570 GHz £0.000 kHz 2.560953 GHz -20.58 dém 788 de 2.620 Gz 2.621 GHz 50.000 kHz 2.62001 GHz -21.54 cBm -8.54 dB
2,570 GHz 2.575 GHz 100,000 kHz 2,57037 GHz 21.72 dem -8.28 dB 5.621 GHz 5845 GHz 1.00D Mz 5.69108 GHz 2797 dBm Ti4.97 B
I ) b | i e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 17,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 17.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 dIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dem 10 dBm
0de r dem I
-10 dBm F10 dBm ‘.
SPURIOUS_LINE_ABS i |
-20 dem -20 dBm :
. b J B '
30 dam M 30 dBm k - 2
-40 dBm it ﬁ -40 dBm W "‘*‘M — " -
-50 dBm -50 dBm
-60 dem -60 dem
Start 2,543 GHz 6003 pts Stop 2.575 GHz ||[[Start 2.615 GHz 6003 pts Stop 2.645 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
2,545 Gz 2.560 GHz 1.000 MHz 2.56892 GHz -24.92 dém -11.92 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61033 Ghz 7.97 dbm -22.03 dB
2.569 GH2 2.570 GHz 50.000 kHz 2.57000 GHz -26.85 dam -16.85 d8 2.620 GHz 2.621 GHz 50.000 kHz 2,62000 GHz -30.71 dBm -17.71 de
2,570 GHz 2.575 GHz 100,000 kHz 2,57183 GHz 8,36 dem -21.64 dB 5891 GHz 5845 GHz 1,000 Mz 562110 GHe 2868 cbm 1586 db
.
)i i )
Data: 19.
TEL : 886-3-327-3456 Page Number 1 A38-9 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 17.10 d& Mode Auto Sweep Ref Level 30,00 dém Offset 17.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ” 20 gbine 5
10 dem \ 10 dBm 1 ‘
0ds k 0 dem J
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS l [
20 dBm 1 -20 dBm ’
-30 dem | -30 dem
| ﬂ | ”
_40 dem I Py -4 dem i R R T T
-50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 6003 pts Stop 2.575 GHz Start 2.615 GHz 6003 pts Stu_L .645 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.569 GHz 1.000 MHz 2.56893 GHz -34.02 d&m -21.02 dé 2,615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 21.06 dém -8.94 db
2,569 GHz 2.570 GHz 50.000 kHz 2.57000 GHz -23.00 dBm -10.00 d& 2.620 GHz 2.621 GHz 50,000 kHz 2.62001 GHz -92.84 dbm -3.94 dp
2,570 GHz 2.575 GHz 100,000 kHz 2.57036 GHz 21.04 dBm -8.96 d& 2.621 GHz 2.645 GHz 1,000 MHz 2.62149 GHz -30.18 dbm -17.18 dB
\
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 17.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.10 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
Y . . Ak Line _kPURIOlIS_|LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 10 dBm
ods
-10 d8m ] ‘
SPURIOUS_LINE_ABS I \
-20 dem ] I
-30 dem Wﬂw J:‘,m
Ao den w o J 40 dem % “‘“-v-w:lu...\,, "
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 6003 pts Stop 2.575 GHz ) ||[Start 2.615 GHz 5003 pts Stop 2,645 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.569 GHz 1.000 MHz 2.56872 GHz -25.83 dém -12.63 dé 2.615 GHz 2.620 GHz 100.000 kHz 2.61801 GHz 6.93 dBm -23.07 dB
2.560 GHz 2.570 GHz 50.000 kHz 2.56998 GHz -31.82 dBm -18.82 dB 5 620 GH= 2621 GHz 50.000 kHz 262001 GHe 31,46 dbm 15,46 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57177 GHz 7.40 dBm -22.50 dB 2.621 GHz 2.645 GH2 1,000 MH2 262118 GHz 26.03 dBm C13.03 dB
T
) i )
Date 9.JAN.2021 11:41:13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 17.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P ﬂ 20 dhine .\ S
10 dem l 10 dBm ‘H
ode L 0 dem -
-10 dBm -10 dBm J
SPURIOUS_LINE_ABS 1 f l
20 dem 1 20 dim I t
-30 dBm | -30 dem ]
N ] AN ‘
40 dBm ———— ] “ 40 dém S 0 JL L
50 dem
-60 dBm 50 derm
Start 2.545 GHz 6003 pts Stop 2.575 GHz ) ||[Start 2.615 GHz 5003 pts Stop 2.645 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -27.56 d&m -14.56 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61065 GHz 19.45 dBm -10.55 dB
2.569 GHz 2.570 GHz 50.000 kHz 2.57000 GHz “23.45 dBm -10.45 dB 2,620 GHz 2.621 GHz 50.000 kHz 2,62001 GHz -24.39 dBm -11.39 dB
2,570 GHz 2,575 GHz 100,000 kHz 2,57036 GHz 20.19 dem -9.81 d& 5.621 GHz 2.645 GHz 1.000 MH2 2.60133 GHz -28.95 dBm -15.95 dB
T
i [ i 1 )
Date 021 11: Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 17.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.10 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE GHEEKARS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem 10 dém
ods v
-10 dBm !
SPURIOUS_LINE_ABS |
20 dem J
-30 dBm e
e
M"M
40 dém et e
50 dBm
-60 dBm 50 derm
Start 2.545 GHz 6003 pts Stop 2.575 GHz ) ||[Start 2.615 GHz 5003 pts Stop 2.645 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.569 GHz 1.000 MHz 2.56733 GHz -28.48 dém -15.48 dé 2.615 GHz 2.620 GHz 100.000 kHz 2.61681 GHz 6.14 dBm -23.86 dB
2.569 GHz 2.570 GHz 50.000 kHz 2.57000 GHz -31.61 dém -18.61 dB 2,620 GHz 2.621 GHz 50.000 kHz 2,62001 GHz -32.63 dBm -19.63 dB
2,570 GHz 2,575 GHz 100,000 kHz 2.57447 GHz £.04 dém -23.96 dB 5.621 GHz 2.645 GHz 1.000 MH2 2.60107 GHz -30.07 dBm -17.07 dB
T
) i )
Date: 19.JAN.2021 11:50:14

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 17.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 17.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.569 GHz 1.000 MHz 2.56824 GHz -24.86 d&m -11.86 d& 2,600 GHz 2.620 GHz 100.000 kHz 2.61889 GHz 19.53 dBm -10.47 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56956 GHz -24.81 dBm -11.81 dB 2.620 GHz 2.621 GHz 200,000 kHz 2.62014 GHz -95.85 dbm -12.85 dB
2,570 GHz 2.590 GHz 100,000 kHz 2.57108 GHz 20.69 dBm -9.31 d& 2.621 GHz 2.645 GHz 1,000 MHz 2.62107 GHz -25.34 dbm -12.34 dB
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
2,545 Gz 2.569 GHz 1.000 MHz 2.56083 GHz -30.76 dem -17.76 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.61007 GHz 1.38 dbm -28.62 dB
2.569 GHz 2.570 GHz 200,000 kHz 2.560953 GHz -32.73 dbm -19.73 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62000 GHz -36.08 dBm -23.08 dB
2.570 GHz 2.590 GHz 100,000 kHz 2.57633 GHz 2.62 dBm -27.38 d& 5891 GHz 5845 GHz 1,000 Mz 562137 GHe ~30-59 dbm ~17.60 db,
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LTE Band 38 / 20MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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2,545 GHz 2.569 GHz 1.000 MHz 2.56820 GHz -33.11 dBm -20.11 dé 2,600 GHz 2.620 GHz 100.000 kHz 2.61889 GHz 18.70 dBm -11.30 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56974 GHz -27.39 dBm -14.35 dB 2.620 GHz 2.621 GHz 200,000 kHz 2.62004 GHz -24.06 dBm ~11.06 dB
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
2545 GHz 2.569 GHz 1.000 MHz 256891 GHz -29.85 dém -16.85 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.60709 GHz 0.30 dBm -29.70 d&
2.569 GHz 2.570 GHz 200,000 kHz 2.560973 GHz -35.13 dbm -22.19 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62002 GHz -37.03 dBm -24.93 dB
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Conducted Spurious Emission

LTE Band 38 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm Offset 17.10 dB

SGL Count 100/100

Mode Auto Sweep
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -42.69 dBm -29.69 dB 30,000 MHz 1,000 GHz 1.000 MHz 90474513 MHz -42.35 dBm -29.35 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.47969 GHz -41.45 dBm -28.45 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.49634 GHz -41.66 dBm -28.66 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.95295 GHz -41.82 dBm -28.82 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.99289 GHz -41,63 dém -28.63 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -37.43 dBm -24.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -37.48 dBm -24.48 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.01408 GHz -37.98 dBm -24,98 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.00225 GHz -37,97 dBm -24,97 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91626 GHz -36.75 dBm -23.75dB 10.000 GHz 14,000 GHz 1.000 MHz 10.61767 GHz -36.70 dBm -23.70 db
14.000 GHz 18.000 GHz 1.000 MHz 15.77853 GHz -34.51 dBm -21.51 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.82752 GHz -34.46 dBm -21.46 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.38612 GHz -35.06 dBm -22.06 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.34112 GHz -34.96 dBm -21.96 dg
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1,000 GHz 1.000 MHz 987.15392 MHz -42.54 dém -29.54 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54361 GHz -41.31 dBm -28.31 dB
2,640 GHz 3,000 GHz 1,000 MHz 2,95979 GHz -41,72 dBm -28.72 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -37.46 dBm -24.46 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.99175 GHz -38.02 dem -25.02 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.93226 GHz -36.87 dBm -23.87 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60130 GHz -34.47 dBm -21.47 dB
18.000 GHz 27.000 GHz 1.000 MHz 20,33812 GHz -35.13 dBém -22.13 d&
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LTE Band 38 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
ectrum
Ref Level 0.00 dem  Offset 17.10 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 17,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Range Up REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -42,32 dBm -29.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 805.53473 MHz -42.63 dBm -29.63 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.51688 GHz -41.40 dBm -28.40 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52579 GHz -41.64 dBm -28.64 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.98156 GHz -41.81 dBm -28.81 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.96141 GHz -41,54 dem -28,54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.09736 GHz -37.56 dBm -24.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90226 GHz -37.45 dBm -24.45 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.98909 GHz -38,13 dBm -25,13 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.99608 GHz -37,95 dBm -24,95 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80926 GHz -36.68 dBm -23.68 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.80226 GHz -36.81 dBm -23.61 db
14.000 GHz 18.000 GHz 1.000 MHz 15.85002 GHz -34.37 dBm -21.37 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.82152 GHz -34.54 dBm -21.54 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69366 GHz -35.12 dBm -22.12 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.34762 GHz -35.07 dBm -22.07 d&
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20.000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -42.72 dém -29.72 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.51029 GHz -41.71 dBém -28.71 dB
2,640 GHz 3,000 GHz 1,000 MHz 2,98048 GHz -41,97 dBm -28.97 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -37.52 dém -24.52 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.99258 GHz -37.80 dBm -24.80 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.92276 GHz -36.76 dBm -23.76 dB
14,000 GHz 18,000 GHz 1.000 MHz 1583652 GHz -34.24 dém -21.24 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.34112 GHz -35.04 dBm -22.04 d&
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LTE Band 38/ 15MHz

Date: 19.JAN

Lowest Channel / QPSK Middle Channel / QPSK
ctrum
Ref Level 0.00 dém  Offset 17.10 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 934.31534 MHz -42,48 dBm -29.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 92946777 MHz -42.56 dBm -29.56 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.50913 GHz ~41.69 dBm -28.69 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.50719 GHz -41.62 dBm -28.62 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.85727 GHz -41.70 dBm -28.70 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.95313 GHz -41.75 dBm -28.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -37.11 dBm -24.11 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.97725 GHz -37.18 dBm -24.18 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.22888 GHz -38.04 dBm -25.04 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.09308 GHz -37,97 dBm -24,97 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.51326 GHz -36.81 dbm -23.81 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.58718 GHz -36.74 dBm -23.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.80302 GHz -34.54 dBm -21.54 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.83102 GHz -34.56 dBm -21,56 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.35762 GHz -35.07 dBm -22.07 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71165 GHz -35.03 dBm -22.03 dB&
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SGL Count 100/100
(@1 AvgPwr
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 806.82409 MHz -42.60 dém -29.60 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.51378 GHz -41.51 dém -28.51 dB.
2.640 GHz 3,000 GHz 1.000 MHz 2,97112 GHz -41,70 dBm -28.70 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -37.34 dém -24.34 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.00058 GHz -37.97 dBm -24.97 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91726 GHz -36.84 dém -23.84 dB.
14,000 GHz 18,000 GHz 1.000 MHz 17.60630 GHz -34.42 dBm -21.42 dB
18.000 GHz 27.000 GHz 1.000 MHz 20,33862 GHz -35.04 dBm -22.04 d&
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LTE Band 38 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
ectrum
Ref Level 0.00 dem  Offset 17.10 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 17,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9E5.15992 MHz -42.63 dBm -29.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -42.55 dBm -29.55 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.48588 GHz -41.32 dBm -28.32 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52656 GHz 41,69 dBm -28.69 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.88210 GHz -41.73 dBm -28.73 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.98966 GHz -41,65 dem -28.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91126 GHz -37.29 dBm -24.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97275 GHz -37.36 dBm -24.36 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.00508 GHz -38,07 dBm -25,07 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.09358 GHz -38,01 dBm -25.01 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80876 GHz -36.82 dBm -23.82 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.81676 GHz -36.78 dBm -23.78 db
14.000 GHz 18.000 GHz 1.000 MHz 15.83702 GHz -34.36 dBm -21.36 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.83802 GHz -34,56 dBm -21.56 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72415 GHz -35.00 dBm -22.09 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71215 GHz -35.11 dBm -22.11 dB
L ] (] L ] (]
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -42.62 dém -29.62 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.50332 GHz -41.64 dBém -28.64 dB
2,640 GHz 3,000 GHz 1,000 MHz 2,95583 GHz -41,70 dBm -28.70 dB.
3.000 GHz 7.000 GHz 1.000 MHz £.89780 GHz -37.31 dém -24.31 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.98659 GHz -38.12 dBm -25.12 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.93726 GHz -36.77 dBm -23.77 dB
14,000 GHz 18,000 GHz 1.000 MHz 1582752 GHz -34.42 dBm -21.42 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72215 GHz -35.14 dBm -22.14 d&
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Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0070
30 Normal Voltage 0.0066
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0063
0 Normal Voltage 0.0002

PASS
-10 Normal Voltage 0.0065
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0021
20 Battery End Point 0.0024

Note:
1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =53 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 38C

26dB Bandwidth

Mode LTE Band 38C : 26dB BW(MHz)
QPSK 16QAM 64QAM
BW 15MHz+15MHz 15MHz+15MHz 15MHz+15MHz
Middle CH 30.69 30.63 30.51
BW 20MHz+20MHz 20MHz+20MHz 20MHz+20MHz
Middle CH 39.64 39.80 39.88
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